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DONGGUAN JIAN PLASTIC & METAL PRODUCTS LTD.
NO. 6, GAOBU BLVD,GAOBU TOWN, DONGGUAN CITY, GUANGDONG PROVINCE, CHINA 523278

The following samples were submitted and identified by/on behalf of the client as:
1. BRASS SPUR NAIL 2. BRASS BUTTERFLY CLUTCH 3. BRASS BUTTERFLY CLUTCH WITH NICKLE

Buyer : WORLD WIDE
Manufacturer : CHINA
Country of Origin : CHINA
Country of Destination . WORLD WIDE
Requested Age Grading .3+

*kkkkkkkhhkk *kkkkk *% *kkkkkk *%

Sample Receiving Date . FEB 15, 2023
Further Information Date . MAR 01, 2023
Testing Period . FEB 15, 2023 TO MAR 02, 2023
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Test Requested Conclusion
1. CPSIA section 101 - Total Lead content --
NOT
CPSIA section 101(f) (1) — Lead in paint/similar surface coating material APPLICABLE

(SEE REMARK)

CPSIA section 101(a) (2) — Lead in accessible substrate materials (Including

3. | Client’s Requirement — Cadmium Content

Children’s Metal Jewelry) PASS
2. US California Proposition 65 — Cadmium Content PASS
PASS

Remark:

There were no surface coating found in the said submitted sample.

Frikkekk EOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch Testing Center

T52310250617TC

Qu Ping, Kiky
Dept. Manager
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Results:

CPSIA - Lead in Accessible Substrate Materials

Date: MAR 02, 2023

Page 3 of 6

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3 - Standard Operation Procedure for

Determining Total Lead (Pb) in Non-Metal Children Product

Method (metal materials): With reference to CPSC-CH-E1001-08.3 - Standard Operating Procedure for

Determining Total Lead (Pb) in Children’s Metal Products (Including Children’s Metal Jewelry)

Test Item(s) Lead (Pb)
Permissible Limit  (ppm) 100
Specimen Description A,L'f Triﬁ;r_]g R?;grl]t,és)
1. Golden metal (Brass spur nail) 1 1 37
2. Golden metal (Brass butterfly clutch) 1 2 22
3. Silvery metal (Brass metal butterfly clutch with nickle) 1 3 26

Note: - ppm = parts per million

ND = Not Detected (lower than MDL)
MDL = Method Detection Limit = 10 ppm
1% = 10000 mg/kg = 10000 ppm

The below note(s) is(are) applicable in case the relevant superscript(s) and symbol(s) was(were) shown in the

result table:

A Test result is over recommended action limit (80% of the regulatory limit). As the result is based
on composite test and falls into an uncertain range, where “Pass” or “Fail” cannot be truly defined,
“Interim-Fail” is given since the specimen may possibility fail according to the regulatory limit.
Individual test is highly recommended to determine the exact Lead content in each component
The decision rule has prescribed in the regulation or standard, conformity reporting will base on
the standard.

+ Composite test has been performed as per client’s request and the results are calculated using
the minimum specimen weight

* Exceeds Permissible Limit
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US California Proposition 65 — Cadmium Content

Method: With reference to CPSC-CH-E1003-09.1 / CPSC-CH-E1002-08.3 / CPSC-CH-E1001-08.3

Analysis was performed by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) / Inductively
Coupled Plasma — Mass Spectrometry (ICP-MS)

Test Item(s) Cadmium (Cd)

Specimen Description A,lllss Tril%ng Result(s) (ppm)

1. Golden metal (Brass spur nail) 2 1 ND

2. Golden metal (Brass butterfly clutch) 2 2 ND

3. Silvery metal (Brass metal butterfly clutch with nickle) 2 3 ND
Note: - ppm = parts per million

- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit =5 ppm

The below note(s) is(are) applicable in case the relevant superscript(s) and symbol(s) was(were) shown in the

result table:
-+ Composite test has been performed as per client’'s request and the results are calculated using

the minimum specimen weight
- * Exceed Permissible Limit, Product improvement or Warning statement required

Proposition 65 requires businesses to provide warnings to Californians about significant exposures
to chemicals that cause cancer, birth defects or other reproductive harm. These chemicals can be
in the products that Californians purchase, in their homes or workplaces, or that are released into
the environment. By requiring that this information be provided, Proposition 65 enables
Californians to make informed decisions about their exposures to these chemicals.

AWARNING: This product can expose you to chemicals including Cadmium, which is known to
the State of California to cause cancer and birth defects or other reproductive harm. For more
information, go to https://www.p65warnings.ca.gov/

Summary of permissible limits of Cadmium requiremen t(s) otherwise warning label required.

Permissible
Limit of Effective
Cadmium Date
(ppm)
California Proposition 65 (County of Alameda Court Case No. RG-10-514803 300
[Consolidated with Case No. RG 10-545680 and RG 10-545687])

Requirement(s)

Current
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Cadmium Content

Method: With reference to CPSC-CH-E1003-09.1 / CPSC-CH-E1002-08.3 / CPSC-CH-E1001-08.3

Test Item(s) Unit 1 2 3 MDL Client's
Limit
Alias No. - 3 3 3 - -
Tracing No. -- 1 2 3 -- --
Cadmium (Cd) mg/kg ND ND ND 5 75

Specimen Description:

1. Golden metal (Brass spur nail)
2. Golden metal (Brass butterfly clutch)

3. Silvery metal (Brass metal butterfly clutch with nickle)

Note: - mg/kg = milligram per kilogram
- MDL = Method Detection Limit
- ND = Not Detected (lower than MDL)

The below note(s) is(are) applicable in case the relevant superscript(s) and symbol(s) was(were) shown in the

result table:
-+ Composite test has been performed as per client’s request and the results are calculated using

the minimum specimen weight

- * Exceeds Client’s Limit
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Remark 1: Since the data and / or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and / or information, SGS shall not be
responsible for the authenticity and integrity of such data and information and the validity of the results and / or

conclusions arising therefrom. Testing results only apply to the sample as received.

Remark 2: The statement of conformity has considered the decision rule based on the Guarded acceptance
(8.3.2 of ISO/IEC GUIDE 98-4:2012)- When the measured value falls within the guard band, only the test data
and measurement uncertainty will be reported. The guard band is equal to the expanded measurement
uncertainty with a 95% coverage probability(k=2), w = Ugs. The Probability of False Accept and the Probability
of False Reject of the decision rule are 2.5%.

For Upper Tolerance Limit (Tu):

Pass - when the measurement result is below Tu-Ugs

Fail - when the measurement result is above Tu+Ugs

Inconclusive - when the measurement result is falling in guard band [ Tu-Uss, Tu+Ues ]

For Lower Tolerance Limit (TL):

Pass - when the measurement result is above Ti+Usgs

Fail - when the measurement result is below Ti-Usgs

Inconclusive - when the measurement result is falling in guard band [ T.-Uss, Ti+Usgs ]

Sample Picture (As received)
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SGS authenticate the photo on original report only

*** End of Report ***
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